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Test Report as per IS 17216 : 2019 with Amendment No. 1
PART -A
PARTICULARS OF SAMPLE SUBMITTED
(@) Name of Sample Polyethylene Mulch Films for Agriculture and Horticulture” as
stated by party
(b) Grade/Variety/Type/Size/Class - 30 Micron - (As indicated on letter)
(c) Declared value, if any - Nil
(d) Code No : NIl
(e) Batch No. and Date of Manufacturing : Nil
(f) Quantity ¢ 1.22 x 20 Mtr. (Approx)
(g) Mode of Packing . Wrapped in woven sack bag
(h) Sealed or not . Not Sealed
(i) Date of Receipt . 18.10.2021
(j) Date (s) of Performance of Test »21.10.2021 to 09.11.2021
(k) Any other information . Colour silver black - (as indicated on letter)
PART- B
SUPPLEMENTARY INFORMATION
i) Reference to sampling procedure . Samples supplied by the party
ii) ju;?porting documents for the measurement taken and result As given in Part C
erived
iii)  Deviation from t t method as prescribed in relevant work "Nl z
instruction, if any : \ N //
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PART -C
Test Result as per IS 17216 : 2019 with Amendment No. 1
Sl. . Test Value . .
No Clause Name of test Unit Obtained Specified Requirement
’ 0.908 to 0.930 g/cm3 at 27°C
1. | 511 | Density@27°C glce s (0.910 to 0.932 g/cm3 at 23°C)
Melt Flow Index g/10 5
2. 51.2 @190° &2.16 Kg il 0.39 Between 0.1 to 2.5 g/10 min.
Quler= As agreed to between the manufacturer and
3. | 523 | Colour = Black 9
3 the purchaser.
Inner - Silver
Thickness (Avg.) microns 29
Individual value 29,30.28, 30
4. | 5311 e 28,29
Tolerance (Avg.) % (-) 3.33 + 5 on Average
Tolerance (Individual) % (-) 6.66 + 10 on Individual
Width mm 1220 As agreed to between the manufacturer and
5. 5.3.1.2 the purchaser. (1220)
Tolerance % 0.0 (-)0,(+) 5
Tensile strength at break
6. a) Length wise direction kgffcm? 201.1 200 (min.)
533 b) Cross wise direction 206.1
o Elongation at break
7. a) Length wise direction % 903.9 400 (min.)
b) Cross wise direction 886.2
8. 5.3.5 | Coefficient of Friction - 0.34 0.22t00.35
Elmendorf Tear Strength
9. 5.36 Length wise direction g 100 (min) 2g/micron = 60
Cross wise direction 140 (min) 4g/micron = 120
. 99.5 Shall be 100 percent
10. 5.3.7 | Opaci %
pacily ’ (-) 0.5 Tolerance (-1 %)
i o 54 Carbon black, percent % 2.21 2.0t03.0
Table 2 . . ; ;
12. Carbon black dispersion -- Satisfactory Shall be satisfactory
PART D
Remarks: S| No. 11 & 12 Density & MF| Test conducted on Mulch Film Sample.
NOTE: 01 This Test Report/ Certificate is issued only for the samples submitted to CIPET.
02 The results stated above related only to the items tested.
03 The quality of the subsequent production lot has to be ensured by the purchasér.
The reports shall not be reproduced in full / part without written approval of the laboratory.
ﬁ 05 _Details of tests subcontracted: Nil
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